it

N

JOSHUA BASIN WATER DISTRICT

WASTEWATER TREATMENT STRATEGY

June 2009

PREPARED FOR: PREPARED BY:
Joshua Basin Water District Dudek

61750 Chollita Road 605 Third Street
P.O. Box 675 Encinitas, CA 92024

Joshua Tree, California 92252



This Page Blank



WASTEWATER TREATMENT STRATEGY

Joshua Basin Water District
61750 Chollita Road
P.O. Box 675
Joshua Tree, California 92252

Prepared by:

DUDEK

605 Third Street
Encinitas, California 92024

In association with:
Willdan Financial Services
27368 Via Industrial, Suite 110
Temecula, California S2590

June 2009



Joshua Basin Water District Wastewater Treatment Strategy

Blank Page

e e —
DUDEK 3 June 2009



Joshua Basin Water District

[...]
area is shown on Figure 3. Projected pipe sizes range between 4 and 2| inches in diameter.

Pipe sizes represent the “backbone” of the future District wastewater collection system. As
development occurs in remote areas, the main trunk sewers will need to be constructed to the sizes as
shown to allow District wide development.

2.5 Raw Wastewater Characteristics

As a result of water conservation, many agencies experience significantly reduced wastewater flow. The
resulting strength of the raw wastewater is proportionately increased as less water is used to transport
the same amount of waste material. The District’s 2006 Wastewater Study estimated BODS and TSS
loadings of 250 mg/L. As water conservation is increased, flow estimates are reduced and wastewater
strength is correspondingly increased. Therefore, District treatment facilities need to be designed for
the lower flow rate and an influent BODS5 and TSS concentration of 300 mg/L, each.

m
DUDEK 17 June 2009



Joshua Basin Water District

b B
7
1° 5 >3 bl o~ -+
) Se—— g o S
8
1 14
° ¢ ) gl - ——
2 4 I LEGEND
| REGIONAL TREATMENT PLANT
, \my/  PERCOLATION PONDS
9 | e CONCEPTUAL MODELING NODES
1 | SEWER MAINS

—— 4 INCH

12 — 6 INCH

i > 8 INCH

L ——> 12 INCH

‘ ——b 15 INCH

——> 18 INCH

N —— 21 INCH

Il CONCEPTUAL DRAINAGE AREAS
PARCELS
DUDEK GRAPHIC SCALE FIGURE. 3
R eyt 0 4000 8000 JOSHUA BASIN WATER DISTRICT
05 T Sivst Eniins, CA 92024 ] CONCEPTUAL DRAINAGE AREAS
760.942.5 147 Fax 760.632.01 64 SCALE: 1° = 4000 AND SEWER MAle
Figure 3 Conceptual Drainage Areas and Sewer Mains

T e e e . R — ———



Joshua Basin Water District Wastewater Treatment Strategy
=

e
DUDEK

1
¥

LEGEND
REGIONAL TREATMENT PLANT
\m  PERCOLATION PONDS
e 9 — — ®  CONCEPTUAL MODELING NODES
[ SEWER MAINS

e 4 INCH
J 12 —> 6 INCH

» 8INCH
et 12 INCH
~——p 15 INCH

~—p 18 INCH

N - P 21 INCH
ﬂ CONCEPTUAL DRAINAGE AREAS
PARCELS
D U D E K GRAPHIC SCALE FIGURE 3
9 4000 8000 JOSHUA BASIN WATER DISTRICT
T e o o 2024 -l : CONCEPTUAL DRAINAGE AREAS
NOLS147 Fax F60ATLON SCALE: 1° = 4000' AND SEWER MAINS

— Figure 3 Conceptual Drainage Areas and Sewer Mains

June 2009



Joshua Basin Water District

Section 3  Regulatory Considerations

The District lies within the California Regional Water Quality Control Board (RWQCB) ~ Colorado
River Region (Regional Board, Region 7). The Regional Board is responsible for water quality planning in
each of its hydrologic units. [t also regulates the discharge of treated waste within its area of
responsibility.

3.1 Existing RWQCB Considerations

The District overlies the Joshua Tree hydrologic unit planning area, which is where the District
currently derives its water supply. Also, the District is pursuing import and recharge of State Project
Water (SPW) to supplement local natural recharge.

The RWQCB’s Basin Plan requires that groundwater designated for use as domestic or municipal water
supply comply with Title 22, Chapter |5, Article 4. Biochemical oxygen demand (BODS) and total
suspended solids (TSS) are required to be less than 30 mg/L for discharges from wastewater treatment
facilities. The Regional Board has an informal policy that conforms to AB 885 and Senate Bill 390,
requiring the following:

* Projects equal to or greater than |0 EDU require a report of waste discharge.

¢ Board staff reviews the project and evaluates each project for impacts referenced in AB 885.
 Following an analysis of the site conditions, density and other factors, a permit may be issued.
* The primary regulated discharge limit parameter is nitrogen.

¢ The limit is 10 mg/L total inorganic nitrogen (TIN); there is no waiver for discharges.

¢ Individual homes generally do not require permits.

The United States Geological Survey (USGS) analyzed the nature and capacity of the District’s local
groundwater basin in 2004. That study concluded that nitrogen from septic tanks in the Joshua Basin
region will, if unregulated, eventually reach the water table. The USGS projected that future regulation
of nitrate in the groundwater may be required by the RWQCB.

Title 22 requires that nitrogen levels not exceed 45 mg/L (10 mg/L as nitrogen) and TDS not exceed 500
mg/L.  Additionally, the State of California adopted regulations for Groundwater Recycled Recharge
Projects (Title 22, Division 4, Chapter 3, Article 5.1). These regulations require, for continuing use of
groundwater as a drinking water source, protection of groundwater through reducing or eliminating the
use of septic system discharges and compliance with Groundwater Recycled Recharge Projects criteria.

Therefore, future septic systems which do not nitrify and denitrify will be eliminated in tracts of more
than 2.0 EDU per acre. There are available commercial septic systems that provide nitrification and
denitrification. However, these facilities are very expensive. Wastewater treatment technology exists,
and it is more cost-effective on a larger wastewater treatment scale, to accomplish nitrogen removal.

The RWQCB is in the process of establishing the regulations that will govern the nutrient limits in
wastewater discharges. Based on our discussions with the agency, the RWQCB is currently considering
an effluent limit of between 10 and IS5 mg/L as N. Future nitrogen regulations have been discussed with
RWQCB staff, and they indicated that any wastewater discharged from tracts over 2.0 EDU per acre
within Joshua Basin will be regulated to a level below 10 mg/L total inorganic nitrogen (TIN).




Joshua Basin Water District Woastewater Treatment Strategy
e ey

3.2 Future Regulatory Requirements

Draft groundwater recycled recharge project requirements indicate that recharge of groundwater with
recycled water requires a limited percentage of recycled water in the recharge water, as low as 20 to 50
percent. Assembly Bill 885 addresses Onsite Wastewater Treatment System (OWTS). The legislation
requires the adoption of regulations or standards for the permitting and operation of the following
OWTS in the state:

e Any system that is constructed or replaced
¢ Any system that is subject to a major repair
¢ Any system that pools or discharges to the surface

e Any system that discharges waste that has the potential to cause a violation of water quality
objectives or to impair the present or future beneficial uses of water, to cause pollution,
nuisance, or contamination of waters of the state.

The draft RWQCB regulations are divided into four articles:
¢ Definitions, applicability of the regulations, and general requirements
¢ Groundwater level determinations for new OWTS
¢ Requirements for supplemental treatment and OWTS dispersal systems
¢ Requirements for protecting impaired surface waters.

For the proposed regulations, an OWTS includes individual disposal systems, community collection and
disposal systems, and alternative collection and disposal systems that use subsurface disposal. The
proposed regulations apply to new or replaced OWTS discharges of 3,500 gallons-per-day (gpd) and
greater. Therefore, for discharges greater than 3,500 gpd, a Notice of Waste Discharge must be filed
with the RWQCB. The Colorado River RWQCB will likely retain a 10 mg/L limit for TIN.

Section 4 Wastewater Treatment Alternatives

4.1 Conventional Treatment (Primary and Secondary)

There are several levels of wastewater treatment (preliminary, primary, secondary and tertiary) which
are considered for potential use for Joshua Basin. In general, wastewater treatment plants (WWTP)
include several levels of treatment, including:

¢ Preliminary Treatment — consists of bar screens, flow measurement, grit removal, and often
pumping, to lift the wastewater to the elevation of the next treatment process.

e Primary Treatment — includes primary clarifiers, and primary sludge pumping. Primary
treatment will often reduce the influent total suspended solids (TSS) by 50-60 percent, and can
reduce the biochemical oxygen demand (BOD) by 30-35 percent.

s Secondary Treatment — typically includes a secondary BOD removal process, such as an
aeration basin, followed by a solids removal step, usually a secondary clarifier. The secondary
treatment process functions as a TSS and BOD removal process through recycling sludge settled
in the secondary clarifier. The secondary treatment portion of the plant typically lowers BOD
and TSS remaining after primary treatment down to the regulated level, i.e. BOD and TSS of 30
mg/L.

)
DUDEK 20 June 2009



Joshua Basin Water District Wastewater Treatment Strategy

* Nitrogen Removal — Removal of nitrogen is accomplished by processes which are part of
secondary treatment process — nitrification and denitrification. Nitrification converts ammonia
to nitrate. Denitrification is where nitrate is removed in an anoxic or anaerobic zone, when
nitrate is converted by denitrifying organisms to nitrogen gas.

® Tertiary Treatment — Tertiary treatment is Title 22 recycled water, which is approved for full
body contact recreation, and use in lakes for boating and fishing. Tertiary treatment consists of
coagulation and filtration, followed by disinfection with chlorine or ultraviolet light. Title 22
requires disinfection for irrigation of parks and schools to produce a bacteria and virus kill to a
level of 2.2 coliform bacteria per 100 ml of water.

® Advanced Treatment — Membrane Bioreactors (MBRs) are a technology that accomplishes the
production of high quality tertiary water and both secondary and tertiary treatment in a single
process. The MBR process uses an aeration basin which operates at a much higher mixed liquor
suspended solids (MLSS) level of 8,000 to 12,000 mg/L. The MBR process has ultrafiltration
membranes. The water from an MBR plant has higher quality efluent water than conventional
Title 22 water, and, because the TSS is very low, disinfection works very well.

4.2 Treatment Equipment Alternatives

Smaller “package” treatment facilities range in size from 5,000 gallons per day (gpd) up to 100,000 or
200,000 gpd. The smallest package plants are typically constructed of steel tanks that rest on a below
grade slab. Steel tank package treatment plants can be relocated, if desired. Larger wastewater
treatment facilities (200,000 gpd and larger) are typically constructed of cast-in-place concrete tanks,
which are more permanent facilities.

There are a number of potential manufacturers of package extended aeration treatment plants. For the
purposes of this evaluation, the following list of manufacturers was developed. The criteria for
development of the list required that the manufacturer provide and market a California-approved
package plant that successfully nitrifies and denitrifies (NDN) to a level under 10 mg/L TIN. The three
most viable manufacturers of these package plants include:

¢ Smith & Loveless ADDIGEST with NDN - in a fabricated steel tank
* Purestream BESST process with NDN, in a steel tank
¢ Aero-mod BNR (Biological Nutrient Removal) process ~ concrete tank

As discussed in Section 2, a large range of wastewater flows are being considered under this study.
Package plant manufacturers have different characteristics and costs for different flow ranges. The
summaries below discuss the various strengths of each proposed unit. The flow rate after the
equipment name is each manufacturer’s most competitively priced flow range for consideration.

* Smith & Loveless (10,000 gpd to 1.0 mgd). Smith and Loveless has extended aeration package
plants with flow capacities from 10,000 gpd to 500,000 gpd. Two 500,000 gpd plants would be
combined for a .0 mgd plant. Processes include Flow Equalization, Aeration, Anoxic Zone,
Secondary Clarifier, and Effluent Filtration. S&L includes aerobic digestion to stabilize the
sludge, and has the Titan MBR treatment process, which can treat a flow rate of 20,000 gpd.

¢ Purestream BESST (5,000 gpd to 140,000 gpd). The Purestream Biologically-Engineered Single
Stage Treatment (BESST) process accomplishes secondary treatment with nitrogen removal,
achieving typical effluent quality of 10 mg/L for both BOD5 and TSS, with total N less than 10
mg/L. The BESST process is an activated sludge plant with both aerobic and anoxic zones, and is
regularly installed for flow rates as low as 5,000 gpd, and can be cost-competitive in flow rates




Joshua Basin Water District Wastewater Treatment Strategy

up to 140,000 gpd. The largest steel tank is 50,000 gpd in capacity, and a 140,000 gpd plant is
composed of two 50,000 gpd plant tanks, and an extra tank which has space for pretreatment
and a special anoxic zone. The manufacturer provides an aerated sludge holding tank, which can
function as a simple aerobic digester.

© Aero-Mod BNR Process (50,000 gpd to 1.0 mgd). Aero-Mod provides a BNR process, titled the
Sequox Process. The process has a selector, first stage aeration nitrification, second stage
sequencing aeration and denitrification, then a secondary clarifier. There is also available an add-
on optional effluent filter, if tertiary treatment is ever required. The Sequox process can easily
be modular, starting at a flow rate of 50,000 gpd up to 500,000 gpd. The Aero-Mod package
plant also includes aerobic digestion to stabilize the sludge. The AeroMod basic design business
model is for providing equipment into a cast-in-place concrete tank, and is more competitive in
plant flows greater than 50,000 gpd.

e Conventional Activated Sludge and Oxidation Ditches. For wastewater flows greater than 1.0
mgd, it is more likely to require a conventional activated sludge process. Conventional activated
sludge system requires an aeration detention time of only 4 to 6 hours. Extended aeration
Oxidation Ditches requires 24 hours. The Oxidation Ditch plant is easier to operate, but
because of the huge aeration basin, have a higher capital cost. The conventional activated sludge
process is somewhat more difficult to operate, but it is much more efficient than an oxidation
ditch at NDN.

4.3 Cost Comparisons

Construction, operation and maintenance costs for each vendor were developed for the anticipated
range of tributary wastewater flows, including 20,000 gpd and 200,000 gpd. In the following tables,
construction costs are defined for each alternative system. Capital costs include an additional 35
percent for project soft costs. Package treatment facilities have an estimated life of 15 years. Assuming
an interest rate of 5 percent, capital costs are annualized over |5 years and combined with annual O&M
costs to estimate the total annual cost of each alternative.

4.3.1 Cost Comparison for 20,000 gpd Plants

For treatment systems with capacity up to 20,000 gpd, the following four manufacturers were identified
for potential use by the District: 1) Smith & Loveless ADDIGEST; 2) Aero-Mod; 3) Purestream; and 4)
Smith & Loveless MBR. The anticipated expenditures for each of these alternatives are summarized in
Table 3.

Table 3 20,000 GPD Treatment Capacity Cost Comparison
Total

Capacity Construction Cost per Capital Annual Annual
(gpd) Vendor Treatment Process Cost (§) Gallon Cost ($) O&M ($) Cost ($)
20,000 Smith & Loveless ADDIGEST Ext. Arr. NDN $375,000 $i9 $510,000 $60,400 $110,000
20,000 Aero-Mod Sequox BNR Ext. Aer. $347,000 $17 $468,000 $59,500 $105,000
20,000 Purestream BESST Act. Sludge w/ NDN $320,000 $i6 $432,000 $50,500 $92,000
20,000 Smith & Loveless Titan MBR, Adv. Tertiary $615,000 $31 $830,000 $86,000 $166,000

Consideration of cost competitiveness is not the primary consideration for the District. The
Purestream system is constructed of steel tankage, making the systems easier to relocate. Relocation
capability is a primary consideration relative to overall WTS planning. Also, the MBR process produces
a significantly higher effluent quality. Consideration of existing and emerging regulatory requirements
may necessitate that MBR processes be used to attain higher effluent quality and better environmental




Joshua Basin Water District Wastewater Treatment Strategy

protection. Selection of the appropriate treatment technology will be decided by the District at the
time of implementation, and will be based on the identified treatment requirements which the District
will be required to meet. The developer will be required to implement the identified treatment
technology for WTS implementation.

4.3.2 Cost Comparison for 200,000 gpd Plants

For treatment systems with capacity greater than 20,000 gpd up to 200,000 gpd, the following three
manufacturers were identified for potential use by the District: 1) Smith & Loveless ADDIGEST; 2)
Aero-Mod; and 3) Purestream. The anticipated expenditures for each of these alternatives are
summarized in Table 4.

Table 4 200,000 GPD Treatment Capacity Cost Comparison
Total
Construction Cost per Capital Annual Annual
Vendor Treatment Process Cost ($ Gallon Cost ($ O&M ($ Cost ($
200,000  Smith & Loveless ADDIGEST Ext. Arr. NDN $3,290,000 $16 $4.442,000  $220,000 $648,000
200,000 Aero-Mod Sequox BNR Ext. Aer. $2,562,000 $13 $3,459.000  $212,000 $545,000
200,000 Purestream BESST Act. Sludge w/ NDN $2,745,000 $14 $3,706000  $208,000 $565,000

Aero-Mod equipment is typically installed in cast-in-place concrete basins at these capacities. Where
relocation ability remains a consideration at this capacity level, the Purestream BESST system would
emerge as the preferred system selection. As with previous discussions, the required treatment
requirements for regulatory compliance will dictate the treatment alternatives to be implemented.

For treatment capacities beyond the 200,000 gpd range, the Aero-Mod system represents the best
selection, particularly for its nitrogen removal efficiency. As a comparative value, the costs for a 600,000
gpd Aero-Mod facility are provided as follows:

o Construction cost is approximately $9,000,000
e Total Annual O&M is estimated to be approximately $490,000 per year

As noted previously, the long-term strategy for the District may include the development of a
centralized regional wastewater treatment facility. Based on the information developed in Section 2, the
approximate capacity of this long-term alternative would be approximately 3.8 miflion gallons per day
(mgd). Treatment of such large volumes of wastewater will require construction of a more
conventional activated sludge treatment facility. For purposes of comparison, the costs of a traditional
oxidation ditch treatment facility are provided below. The oxidation ditch provides relative ease of
operation and maintenance.

¢ Construction cost is approximately $42,000,000 (not including collection system costs)
¢ Total Annual O&M cost is estimated to be approximately $1,300,000 per year

A comparatively sized MBR treatment plant would provide higher quality and reliable treatment, as well
as provide capability to accommodate future treatment requirements. MBR costs are estimated to be:

e Construction cost is approximately $65,000,000 (not including collection system costs)
e Total Annual O&M cost is estimated to be as much as $2,000,000 to $2,500,000 per year

DUDEK 23 June 2009




Joshua Basin Water District Wastewater Treatment Strategy

It is noted that future treatment requirements, beyond those currently in force, may require that higher
levels of treatment (i.e. MBR treatment) be considered. These considerations will be taken into account
at the time of design and construction of the regional treatment facilities. As the need for such a facility
is well out into the future, no attempt is made to further develop these considerations at this time.

4.4  Preferred Treatment System(s)

Based on the analyses performed for the 20,000 gpd and less flow capacity, the Purestream BESST
system was found to provide the lowest overall capital and annual operation cost. This system also
provides for steel tank construction that can be relocated as the District’s wastewater treatment needs
increase. The system is also modular to allow a single treatment plant to be expanded as wastewater
flows increase. Also, as necessary, several existing or new treatment units may be combined at a new